14.136

DISTRICT OF SALMON ARM

LIQUID WASTE MANAGEMENT PLAN

DECEMBER 2004

DAYTON & KNIGHT LTD.
Consulting Engineers



THIRD PARTY DISCLAIMER AND COPYRIGHT

This document has been prepared by Dayton & Knight Ltd. for the benefit of the client to whom
it is addressed. The information contained in this document represents Dayton & Knight Ltd.’s
best professional judgement in light of the knowledge and information available to Dayton &
Knight Ltd. at the time of its preparation. Except as required by law, this document is to be
treated as confidential and may be used and relied upon only by the client, its officers and
employees. Dayton & Knight Ltd. denies any liability whatsoever to other parties who may
[...]
due to water conservation would allow deferring of the items shown in Table 8-2 from
Stage IV to Stage V, at a total capital cost deferment of about $1.4 Million (2002 dollars).
Assuming a real interest rate of 5% annually, the present value of the $1.4 Million in
improvements would be about $640,000 if undertaken in 2018 (Stage 1V), compared to
$320,000 if undertaken in 2032 (Stage V). The present value of the savings would then
be about $320,000. Under the high growth (3%) scenario, the Stage 1V upgrade would be
needed around 2010, and the improvements listed in Table 8-3 could be delayed until
about 2018 (Stage V); the present value of savings would then be about $310,000.

A reduction in wastewater flows from water conservation could also result in a
significant reduction in operation and maintenance (O&M) costs at the WPCC. The
O&M costs consist of fixed and variable components. Fixed costs include labour and
administration. Variable costs directly related to the plant flow rate include power
(pumping) and chemical addition for disinfection (chlorine) and dechlorination (sulphur
dioxide). In the water demand study, an O&M cost analysis was done for the fixed and

14.136 ©2004 Dayton & Knight Ltd. Page 8-17



variable costs with an assumed 28% reduction in flows, based on the 2000 budget costs
for the WPCC. The cost analysis is summarized in Table 8-4. As shown, a 28%
reduction in wastewater flows due to reduced water use could result in an annual savings
of about $24,000/yr in WPCC O&M costs at current flow rates (Dayton & Knight Ltd.,
2001c). Annual savings in dollars would increase with increasing flow rates in future.

TABLE 8-4
ESTIMATED WPCC O&M COST SAVINGS FOR WATER EFFICIENCY
PROGRAMS (from Dayton & Knight Ltd., 2001c)

WPCC 2001 Annual Budget | Cost Savings Resulting From

Items $ 28% Flow Reduction ($)
Fixed Costs
e Labour 165,000 None
Variable Costs
e Power 70,000 20,000
e Chemicals (Cl, and SO,) 13,000 4,000
TOTAL SAVINGS $24,000

* Chemical cost budgeted at $90,000, the bulk of which is for biosolds dewatering chemicals.

The water conservation requirements and costs identified in the study that are relevant to
wastewater flow reductions are summarized in Table 8-5 (from Dayton & Knight Ltd.,
2001c).

14.136 ©2004 Dayton & Knight Ltd. Page 8-18



TABLE 8-5
SUMMARY OF WATER USE EFFICIENCY COSTS AND BENEFITS*, **

Estimated Annual Estimated Cost of Estimated Saving
Measure Water Saving In Measure ($) per Year *, ** Comments
ML (Mg) Annual One Time ($ per year)
Retrofit Kits 247 (54) - $112,500 $27,170t0$41,990 |-  Recommended
Ultra Low Flush 495 (109) - $1,350,000 $54,450 to $84,150 |-  Voluntary basis
Toilets - Re-evaluate if enhanced
water treatment is
adopted.
New Plumbing Code 30% of indoor use Mini . - Recommended
o inimal cost to District
on new buildings
Commercial/ 660 (145) - $210,500 $72,000 to - Recommended for large
Institutional/ $112,000 water users.
Industrial Audit
Public Education 66 (14) $14,000 -- $7,200t0 $11,200 |-  Recommended
Program
Pricing/Universal 495 (109) to 990 $112,000 $1,688,000 $55,000 to - Onallservice
Metering (218) $170,000, plus connections installed
delayed water after February 1996.
system capital - Review a voluntary
costs, plus reduced retrofit program with a
operating and modified rate structure.
delayed capital - Planin 5 year capital
costs at the WPCC. plan to retrofit all service
connections installed
prior to February 1996.

*  Not including benefits to the District’s Water Pollution Control Centre with reduced flow rate or decreased rate of flow rate increase.
**  Not including benefits to delay in capital projects to accommodate increased water demand with population growth.

8.2.3 Alternatives for Wastewater VVolume Reduction

The following alternatives apply to wastewater volume reductions through water
conservation in the study area (from Dayton & Knight Ltd., 2001c). The District of
Salmon Arm Water Use Efficiency Committee is currently considering these issues.

1) Adopt a water use efficiency policy including establishing annual and peak day
reduction targets for the next five years. The District should track the daily demand
by year, and analyze the pattern for trends in the consumption and impacts of water
use efficiency efforts. As part of this program, the findings should be reported
annually to the public as part of the education program. There would be minimal cost

to District, principally in staff time.

14.136 ©2004 Dayton & Knight Ltd. Page 8-19



2)

3)

4)

5)

6)

Develop and adopt a bylaw requiring ultra low flush toilets for all new buildings.
There would be minimal cost to District.

Undertake a voluntary program to retrofit existing showerheads and taps and install
toilet dams on all buildings constructed prior to 1995 when the B.C. Plumbing Code
was changed requiring low water use fixtures. This should be viewed as a step prior
to retrofitting all homes constructed prior to 1995 with ultra flow flush toilets. The
capital cost would be about $115,000.

Identify a program to retrofit all buildings constructed prior to 1995 with ultra low
flush toilets if a program to construct a water treatment plant is adopted. The capital
cost would be about $1,350,000.

Conduct an audit of the largest commercial/industrial/institutional water users to
assist with identification of cost effective methods to reduce indoor and outdoor

consumption. The cost would be about $210,000 for the 421 service connections.

Design a strategy for universal metering of all service connections as listed below.

a) Identify the costs, timing and budget in the District’s 5-year plan for
implementation of universal metering. Review a voluntary retrofit program for
homes constructed prior to February 19, 1996 with a modified rate structure.
There would be minimal cost to District.

b) Purchase and install meters on the existing domestic service connections for
encoded registers and outdoor installations. The capital cost would be about
$1,700,000. Assuming the meters have encoded registers for electronic reading
and the meters are read four times per year, the annual cost would be about
$110,000.

14.136 ©2004

Dayton & Knight Ltd. Page 8-20



¢) Ifand when (7b) is adopted, review the merits and details of establishing rates
based on consumption, including an inclining block rate to reward water

conservation efforts.

7) Undertake water conservation awareness programs and confirm a commitment to
water use efficiency in the community and schools. This could include the items
listed below. The annual cost would be about $14,000/yr.

e Bill stuffers on water conservation from such organizations as the American
Water Works Association

e School programs

e Work with hotels and other commercial users exploring avenues for water
conservation

e Prepare a handout advising the public on ways to reduce water consumption

e Attending local trade shows

Since the capital facilities are typically being planned at the same time as the conservation
program, the process is an iterative one. That is, the planning of conservation and review
of the water supply facilities and the sewage treatment facilities should be integrated and

done together.

14.136 ©2004 Dayton & Knight Ltd. Page 8-21



DISTRICT OF SALMON ARM
LIQUID WASTE MANAGEMENT PLAN

9.0 WASTEWATER TREATMENT AND REUSE ALTERNATIVES

Reuse and wastewater treatment provide the means of protecting public health, the environment
and community resources to secure financial and organizational well being for a growing

community.

In this section, wastewater treatment and reuse systems are explained and used to develop
several alternatives for securing a safe community growth for the District of Salmon Arm in

accordance with the current Official Community Plan.

The basic processes of wastewater treatment include the following components:

e preliminary treatment — screening, grit removal,

e primary treatment — removal of crude solids by gravity settling, removal of oil and grease and
other floatable material by skimming;

e secondary treatment — removal of dissolved and fine particulate oxygen-demanding organic
material by a community of microorganisms (mainly bacteria) that are cultured in a
bioreactor, followed by gravity separation of the microorganisms from the treated
wastewater;

e advanced treatment — may include removal of phosphorus by chemical addition, removal of
phosphorus and/or nitrogen by a community of microorganisms (similar to secondary
treatment), and filtering to remove fine solids escaping secondary treatment; and

e disinfection — destruction or inactivation of disease-causing organisms by chlorination,

ozonation, or ultra violet light.

14.136 ©2004 Dayton & Knight Ltd. Page 9-1



More detail regarding the above processes can be found in Appendix 2.

9.1

Wastewater Treatment Technologies for Larger Regional Plants

The District of Salmon Arm has a legal obligation to provide reliable and effective
wastewater treatment for its citizens. An important consideration in meeting this obligation
is the selection of treatment technologies that are reliable and cost effective, and that can
consistently meet mandated effluent quality criteria. Larger plants typically utilize
mechanical forms of treatment because natural systems and less mechanized forms occupy
too much land, which frequently is not available. Both mechanical and natural treatment

facilities rely mainly on bacteria for removal of contaminants.

Appropriate technologies for larger treatment facilities can be generalized into suspended
growth and fixed growth systems. Suspended growth systems generally include variations
of the activated sludge process (e.g., conventional activated sludge, contact stabilization,
pure oxygen, oxidation ditch, sequencing batch reactor, extended aeration). Fixed growth
systems include trickling filters and rotating biological contactors (RBC). Combined
systems contain both fixed and suspended growth components. More detail on suspended

and fixed growth biological treatment systems is provided in Appendix 3.

The only major wastewater treatment facility within the study area is the Salmon Arm
Water Pollution Control Centre (WPCC). Many suspended growth and fixed growth
systems (including the Salmon Arm WPCC) are capable of producing an excellent quality
effluent (e.g., both total suspended solids and five-day biochemical oxygen demand less
than 20 mg/L). The system in place at the WPCC has been developed using a combination
fixed growth/suspended growth process for advanced treatment; this process was originally
installed in 1986, and was expanded in 1996. The process includes biological (bacterial)
removal of biochemical oxygen demand (BOD), phosphorus, and nitrogen (see Section
4.2.2 for process description). A comparison of the WPCC construction costs to other
treatment facilities and technologies is shown on the plot included in Appendix 4.

14.136 ©2004 Dayton & Knight Ltd. Page 9-2



9.2

Ample space is available at the WPCC to increase the capacity of the existing physical and
biological treatment facilities to serve at least 30,000 population equivalents, and to add

more advanced treatment (eg. effluent filtration) as necessary.

As described earlier in this report, the impending Stage 111B Upgrade at the WPCC will
produce a treated effluent that meets regulatory criteria for reclaimed water to be used in

areas with restricted public access.

Wastewater Treatment Technologies for Smaller Community Plants

Suspended growth systems suitable for small plants include extended aeration, oxidation
ditch and sequencing batch reactors. Rotating biological contactor (RBC) units are the
most widely used fixed growth systems for small facilities, but trickling filters are also

gaining favour. More detail is provided in Appendix 3.

In addition to small mechanical facilities incorporating suspended and fixed growth
systems, natural systems may be appropriate to smaller treatment plants. Natural systems
include various lagoon options including anaerobic, facultative, aerobic and aerated (fully
and partially mixed). Technologies that use natural systems to treat wastewater include
natural wetlands, constructed wetlands and aquatic plant systems. Wetlands are normally
used for polishing effluent following secondary treatment, but they may also be used as a
secondary treatment process if sufficient space is available. An additional function is to
use effluent to supplement flows into natural wetlands that are water-short due to
development pressures. An example of a natural wetland system in British Columbia is at

Valemont where lagoon effluent is discharged to a wetland designed by Ducks Unlimited.

Agquatic plant systems utilize shallow ponds, floating and/or submerged plants and include
artificial aeration to maintain aerobic conditions. An example is the water reclamation pilot
plant in San Diego (1 mgd) that applies primary effluent (fine screens) to aquatic beds to
accomplish secondary treatment. A variation of the aquatic system is Solar Aquatics,

14.136 ©2004 Dayton & Knight Ltd. Page 9-3



where the aquatic system is enclosed in greenhouses to maintain temperature for controlled
biological activity. The greenhouse component of the Solar Aquatics system has been
shown by independent study to be largely aesthetic in nature, with conventional processes
providing the majority of treatment (USEPA, 1996).

In general, the suspended growth and fixed growth technologies have a proven record and
capital and operating costs are well documented. The same is true for the lagoon systems.

Data are limited for both wetland and aquatic systems.

9.3  Onsite Treatment and Disposal

Septic tank and conventional or mound type ground disposal systems are the most common
form of individual onsite treatment facilities in use throughout North America. Under
favourable conditions of good soils, adequate depth to water table, and proper design,
construction, operation and maintenance, septic systems will perform adequately by

protecting public health and the receiving environment.

Where unfavourable conditions exist, mound disposal systems and better treatment can be
considered. Better treatment can be provided to upgrade septic tanks by the addition of
screens and filter systems. Treatment may also be upgraded by using a "package™
treatment plant in place of or to supplement the septic tank to produce a secondary or
advanced quality effluent. Many patented package plants are available, most of which
utilize an extended aeration form of the activated sludge (suspended growth) process.
There are also small trickling filter and RBC units available. There are a number of
package plants supplied and serviced in British Columbia that have a history of good
performance. It is important, however, to understand that package plants require ongoing
operation and maintenance by qualified personnel; otherwise, performance will not meet

effluent quality expectations.

Proper management of onsite systems is essential to ensure the long-term effectiveness of

these systems in locations where site conditions allow their use. Proper management of

14.136 ©2004 Dayton & Knight Ltd. Page 9-4



onsite systems may allow their use in locations that would otherwise be unsuitable. In
B.C., the actual functioning and performance of onsite systems (that are regulated by the
Ministry of Health (MOH)) once installed are only addressed if a formal complaint is
lodged with the MOH.

The current MOH regulatory approach under the Sewage Disposal Regulation (SDR)
addresses only site evaluation and minimum design requirements for onsite systems (a
revised Regulation has been drafted, but the implementation schedule is not known at this
time). In addition, the SDR is focused on protection of the public health, and not on
environmental protection. As detailed below, there are several potential control points
for onsite systems that address both public health and environmental protection. Many of